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1 INFORMATION

1.1 Test Item

TEST REPORT
FCC Part 15.407
Report no.: 406072-04-R01

FCC ID: LDKNVTX21737
IC: 2461N-NVTX21737

Name

Cisco

Marketing Name

\Webex Board Pro 55
Webex Board Pro 75

Model Number TTC60-31
TTC60-32
FCC ID LDKNVTX21737
ISED ID 2461N-NVTX21737
Serial number WZS24423006
Hardware identity and/or version DV1
Software identity and/or version SP1845-1.23.0
Frequency Ranges U-NII'1: 5180 — 5240 MHz: 4 cha nnels

U-NII 2A : 5260 — 5320 MHz: 4 channels
U-NII 2C : 5500 — 5720 MHz: 12 channels
U-NII 3: 5745 — 5825 MHz: 5 channels

Operating Modes

802.11a
802.11n (20/40/80 MHz BW)

Type of Modulation

Digital (OFDM - Orthogonal frequ  ency-division multiplexing)

Conducted Output Power

180 — 5240 MHz: 39.9 mW

5260 — 5320 MHz: 83.2 mW
5500 — 5720 MHz: 85.3 mW
5745 — 5825 MHz: 83.4 mW

Antenna Connector None
Number of Antennas P
Antenna Diversity Supported Yles
Smart Antennas Supported Yes

TPC Supported

Not implemented. Not required when EI  RP is below 500 mW

DFS Supported

Client Device without Radar Detection

Ad-hoc Mode

EUT does not support Ad-hoc mode in the DFS bands*

Hotspot Mode

EUT does not support Hotspot Mode*

Power Supply

Mains Powered

* EUTSs that support Ad-hoc or Hotspot mode in the DFS Bands are considered Master Devices

Description of Test Item

The EUT is a radio module with WiFi and BT/BLE module in a collaboration end-point system.

This 5 GHz WiFi part has been tested as a U-NII system.

The radio is a certified module NVIDIA P3310 (Cisco FCC ID: LDKNVTX21737, Nvidia FCC ID: VOB-P3310).

The module is identical, but the antennas are changed, and power levels are reduced for some channels.

All tests were performed on a TTC60-31.

Nemko Norway, Instituttveien 6, Kjeller, Norway

Page 3 (34)



TEST REPORT

FCC Part 15.407

N e m ko Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

1.3 Normal test conditions
Temperature: 20-24°C
Relative humidity: 20 -50 %
Normal test voltage: 120V 60Hz

The EUT was powered from a regulated Power Source during all tests.

The values are the limit registered during the test period.

1.4 Test Engineer(s)

Frode Sveinsen

1.5 Antenna Requirement
Is the antenna detachable? [ Yes X No
If detachable, is the antenna connector non-standard? [ Yes I No

Type of antenna connector: N/A, Integral Antenna

1.6 Worst-Case Configuration

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel
with the highest output power as worst-case scenario.

The worst case data rates were:

802.11a mode: 6 Mbps

802.11n HT20 mode: MCS0, MIMO
802.11n HT40 mode : MCS0, MIMO
802.11n HT80 mode : MCS0, MIMO

1.7 EUT Operating Modes

Description of operating modes Continuous TX, 5 GHz 20/40/80 MHz Mode
Additional information EUT was controlled from a computer and programmed with test scripts from Putty.
1.8 Comments

It was checked that power variations between 85% and 115% did not have any influence on the measurements.
All ports were populated during spurious emission measurements.

This report covers only radiated emissions tests, all other tests are covered by UL test report no: 11526345-E4V3.
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TEST REPORT
FCC Part 15.407
Report no.: 406072-04-R01

FCC ID: LDKNVTX21737
IC: 2461N-NVTX21737

1.9 EUT Power Levels
Channel Freq (MHz) 1la 11n 11n llac llac
HT20 HT40 HT80 HT160
36 5180 12.5 6.5
40 5200 12.0 6.5
44 5220 12.0 6.5
48 5240 12.0 6.5
52 5260 15.5 14.0
56 5280 15.5 14.0
60 5300 15.5 14.0
64 5320 15.5 14.0
100 5500 15.0 14.0
104 5520 15.0 14.0
108 5540 15.0 14.0
112 5560 15.0 14.0
116 5580 15.0 14.0
120 5600 D D
124 5620 D D
128 5640 D D
132 5660 14.0 12.5
136 5680 135 12.5
140 5700 10.5 9.0
144 5720 D D
149 5745 14.0 12.5
153 5765 14.5 12.5
157 5785 15.5 14.0
161 5805 15.5 14.0
165 5825 15.5 14.0
38 5190 8.5
46 5230 9.0
54 5270 13.0
62 5310 6.0
102 5510 6.0
110 5550 12.0
118 5590 D
126 5630 D
134 5670 11.5
142 5710 D
151 5755 9.0
159 5795 13.5
42 5210 6.5
58 5290 5.5
106 5530 9.0
122 5610 D
138 5690 D
155 5775 10.5
50 5250 D
114 5550 D

D = Disabled/ Not Used

ISED Canada require that all channels in the TDWR Band (5.60-5.65 GHz) are disabled, also on client devices
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TEST REPORT

FCC Part 15.407

N e m ko Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.407 and ISED
RSS-247 Issue 2.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 1m and 3m.

[1 New Submission X Production Unit
X Class Il Permissive Change ] Pre-production Unit
NIl Equipment Code ] Family Listing

C@emko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named entity to reproduce this report provided it is reproduced in its entirety and for use by the
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions based on
this report.
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2.2 Test Summary

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Name of test FCC Part 15 RSS-247 Issue 2 Result
reference RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.218.8 (RSS-GEN) N/T
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies
Power Spectral Density 15.407(a) 6.2 N/T
Emission Bandwidth 15.407(a)(2) 6.2 N/T
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.3 N/T*
6 dB Bandwidth 15.407(e) 6.2.4 N/T
Transmit Power Control 15.407(h) 6.2.3 N/A2
Dynamic Frequency Selection 15.407(h) 6.3 N/T3
Radiated Emissions 15.205 7.3 (RSS-GEN) Complies
15.209 8.9 (RSS-GEN)
1 See manufacturers declaration
2 Transmit Power Control is not required when Max EIRP is below 500 mW
8 The EUT is a Client Device without Radar Detection.
Revision history
Revision | Date Comment Sign
00 2021-03-26 First edition FS
01 2021-09-03 Updated model numbers FS
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3 TEST RESULTS

3.1 Maximum Output Power, EIRP

FCC 15.407 (a)

ISED RSS-247, Issue 2, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12. 3, method SA-1

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Ch. No. Nominal Maximum Field Strength Maximum e.i.r.p.
Frequency (dBpV/m) (dBm)
(MHz) 802.11a 6M 802.11n MCSO 802.11a 6M 802.11n MCSO
36 5180 118.1 111.7 22.9 16.5
64 5320 112.0 110.6 16.8 15.4
100 5500 121.9 111.6 26.7 16.4
140 5700 101.7 101.4 6.5 6.2
149 5745 106.0 104.6 10.8 9.4
165 5825 106.0 104.7 10.8 9.5
802.11n HT40 802.11ac HT80 802.11n HT40 802.11ac HT80
38 5190 104.0 8.8
62 5310 104.2 9.0
102 5510 102.3 7.1
134 5670 105.6 10.4
149 5755 100.7 55
159 5795 106.3 111
42 5210 101.0 5.8
58 5290 100.4 5.2
155 5775 102.2 7.0

The EUT operates continuously; therefore, method SA-1 of ANSI C63.10-2013 clause 12.3 was used.

EIRP values were calculated from Field Strength values using the method described in KDB 412172 DO1.

This is an indoor device with directional Antenna Gain less than 6 dBi.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.407

N e m ko Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Limits for Indoor Device:

Frequency Band FCC 15.407(a) ISED RSS-247 Issue 2

5150 — 5250 MHz Less than 250 mW (24 dBm) for client device Less than the lesser of 200 mW e.i.r.p. or
Less than 1 W (30 dBm) for master device 10 + 10 logio B dBm e.i.r.p.

5250 — 5350 MHz Less than the lesser of 250 mW (24 dBm) or Less than the lesser of 250 mW or
11 + 10 logio B dBm 11 + 10 logi0 B dBm, and

5470 — 5725 MHz
Less than the lesser of 1 W e.i.r.p. or

17 + 10 logio B dBm e.i.r.p.

Devices with e.i.r.p. greater than 500 mW shall implement
TPC in order to have the capability to operate at least 6 dB
below the maximum permitted e.i.r.p. of 1 W

5725 — 5825 MHz Less than 1 Watt Less than 1 Watt

If Antenna Gain is more than 6 dBi the Power Limit is
reduced by the amount exceeding 6 dBi

If Antenna Gain is more than 6 dBi the Power Limit
is reduced by the amount exceeding 6 dBi

B is the 26dB emission bandwidth in MHz B is the 99% emission bandwidth in MHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 9 (34)
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I i
EIRP, 5210 MHz, 802.11ac, HT80
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MultiView =  Spectrum
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16.3 MHz,

[2 Result Summar None_
Txt (Ref) 80,000 MHz 102.22 dBpV/m
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CF5.775 GHz 1001 pts Span 163.0 MHz

EIRP, 5775 MHz, 802.11ac, HT80

Nemko Norway, Instituttveien 6, Kjeller, Norway

I 1
EIRP, 5290 MHz, 802.11ac, HT80
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3.2 Unwanted Emissions

FCC 15.407 (b)

ISED RSS-247, Issue 2, clause 6.2

Measurement procedure: ANSI C63.10-2013 Clause 12. 7
Test Results: Complies

Measurement Data:

Band Edge Emissions:

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Ch. No. Carrier Band Edge Measured Values (dBm/MHz e.i.r.p.)
Friﬁ,l”:;)cy Fri&”:;)cy 802.11a 6Mb 802.11n HT20 802.11n HT40 802.11ac HT80

36 5180 5150 60.8 54.0

64 5320 5350 65.1 65.6

100 5500 5470 66.3 67.1

140 5700 5725 55.9 56.9

149 5745 5650 <-40 <-40

149 5745 5700 <-45 <-45

165 5825 5875 <-45 <-45

165 5825 5925 <-40 <-40

38 5190 5150 65.3

62 5310 5350 66.5

102 5510 5470 67.2

134 5670 5725 58.6

151 5755 5650 <-40

151 5755 5700 <-45

159 5795 5875 <-45

159 5795 5925 <-40

42 5210 5150 61.9
58 5290 5350 62.9
106 5530 5470 65.0
155 5775 5650 <-40
155 5775 5700 <-45
155 5775 5875 <-45
155 5775 5925 <-40

The measurement was performed radiated.

EIRP values were calculated from field strength using the method in KDB 412172 DO1.
The tested equipment is for indoor use only, no band-edge requirements apply at 5250 MHz.

Limits:
Operating Frequency band Limit for Emissions Outside Operating Frequency Ban d
5150 — 5250 MHz -27 dBm/MHz e.i.r.p.
5250 — 5350 MHz -27 dBm/MHz e.i.r.p.
5470 — 5725 MHz -27 dBm/MHz e.i.r.p.
5725 — 5825 MHz See FCC 15.407(b)(4)(i) or 15.407(b)(4)(ii)

Devices operating in the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz

band.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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RefLevel 127,00 dBv/m  Offset 10.00 dB ® RBW 1 Mz

Multiview = Spectrum Spectrum 2.

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Multiview =  Spectrum
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Multiview =  Spectrum
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Measuring...

Band Edge 5725 MHz, ch140, 802.11a 6Mb, Radiated, M ax

Nemko Norway, Instituttveien 6, Kjeller, Norway
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RefLevel 127,00 dBv/m  Offset 10.00 dB ® RBW 1 Mz

Multiview = Spectrum

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Multiview =  Spectrum

Ref Level 127.00 dByV/m  Offset 10,00 dB ® RBW 1 MHz

- Att 10dE SWT 1.0lms VBW 3MHz Mode Sweep - Att 10d8 SWT 101ms VBW 3MHz Mode Sweep
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RefLevel 127,00 dBv/m  Offset 10.00 dB ® RBW 1 Mz

Multiview = Spectrum Spectrum 2.

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Multiview =  Spectrum
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3.3 Restricted Bands of operation

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or

RSS-GEN, Issue 5, clause 8.9.

FCC (MHz) ISED (MHz) FCC (GH2) ISED (GHz)
0.090-0.110 %gi'.l‘é‘?‘ 0.96-1.427
0.495-0.505 1.435-1.6265

2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4.125-4.128 1.7188-1.7222
4.17725-4.17775 2223
4.20725-4.20775 2.31-2.39
5.677-5.683 2.4835-2.5
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 3544
8.37625-8.38675 45515
8.41425-8.41475 5.35-5.46
12.29-12.293 7.25-7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3.95
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-145
25.5-25.67 15.35-16.2
37.5-38.25 17.7-21.4
73746 22.01-23.12
74.8-75.2 23.6-24.0
o 108-138 31.2-31.8
149.9-150.05 36.43-36.5

156.52475-156.52525 Above 38.6

156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Freqguencies in Bold text are specific for FCC or ISED, all other frequencies are common.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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34 Radiated Emissions, 30 — 1000 MHz

FCC 15.205, 15.209, 15.407

ISED RSS-GEN, Issue 5, Clause 8.9
Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Detector: QuasiPeak (Peak for Pre-Scan)

Measuring distance 3m

Tested in test mode with EUT transmitting on Ch 60.

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Measured Carrier Frequency Modulation Measured Limit Margin
Frequency (MHz) (MHz) Emission (dBpV/m) (dB)
(dBuV/m)
30-88 5300 802.11a 6Mbps £36.2 40.0 238
88 — 216 5300 802.11a 6Mbps £42.0 43.5 215
216 — 960 5300 802.11a 6Mbps <39.2 46.0 26.8
960 — 1000 5300 802.11a 6Mbps <40 54.0 >14
47.5 5300 802.11a 6Mbps 36.2 40.0 3.8
88.8 5300 802.11a 6Mbps 42.0 43.5 1.5
135.5 5300 802.11a 6Mbps 41.8 435 1.7
528.0 5300 802.11a 6Mbps 39.2 46.0 6.8
694.3 5300 802.11a 6Mbps 38.7 46.0 7.3
893.2 5300 802.11a 6Mbps 38.8 46.0 7.2
See attached plots.
Requirements/Limit
FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Frequency Radiated emission limit @3 meters
30 — 88 MHz 100 pVv/m 40.0 dBpV/m
88 — 216 MHz 150 puVv/m 43.5 dBpV/m
216 — 960 MHz 200 pV/m 46.0 dBpV/m
960 — 1000 MHz 500 pv/m 54.0 dBuV/m

Limits above are with Quasi Peak Detector

Nemko Norway, Instituttveien 6, Kjeller, Norway
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MARKER 4 RBW 100 kHz Varker 4 [T1]
47.46 Nz VBW 300 kHz 42.36 dBpV/m
Ref 90 dBuV/m “At 10dB SWT 100 ms 47.460000000 MHz
% Varke( 1 [T1]
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i
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Date: 24.NOV.2020 15:16:51

Radiated Emissions 30-1000 MHz, Ch60, VP

RBW 120 kHz
MT 100 ms

Att 10 dB AUTO PREAMP OFF

FREQUENCY 47.4600000 MHz
LEVEL PK+ 40.74 dBupV/m
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AV 29.15 dBpV/m

I ]
]
L s
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aBuv
m
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Date: 24.NOV.2020 15:32:50
Radiated Emissions 47.46 MHz, VP
RBW 120 kiz
MT  100ms
Alt 20 dB AUTO PREAMP OFF
FREQUENCY 135.5000000 MHz
LEVEL PK+ 45.12 dBpV/m
QPK 41.79 dBuV/m
AV 32.72 dBpV/m
]
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REW 10 kiz
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im
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Date: 24.NOV.2020 16:03:44

Radiated Emissions 135.5 MHz, HP
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FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

I1C: 2461N-NVTX21737

DELTA MARKER 2 RBW 100 kHz Delta2 [T1]
757.764 NHz VBW 300 kHz -2.35d8
Ref 90 dBuv/m “AL 10dB SWT 100 ms 757.764000000 MHz
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Radiated E missions 30-1000 MHz, Ch60, HP

Att 20 dB AUTO

RBW 120 kHz
mT 100 ms
PREAMP OFF
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LEVEL PK+

88.8000000 MHz
46.18 dBuVv/m
K 42.03 dBuv/m
33.16 dBuv/m

| | ] :
]
20 30 ! 40 50 60 70 80 90 100‘ (,:\‘(;“
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dBpv 100
m
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Date: 24.NOV.2020 15:47:57
Radiated Emissions 88.8 MHz, VP
RBW 120 kHz
FREQUENCY 528.0000000 MHz
LEVEL PK+ 42.95 dBuv/m
QPK 39.22 dBpV/m
AV 36.72 dBuvV/m 7
I
RBW 10 kHz
dBuv
m
™ 6DB
Center 528 MHz 100 kHz/ Span 1 MHz N

Date: 24.NOV.2020 16:18:37

Radiated Emissions 528.0 MHz, HP
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FCC Part 15.407
N e m ko Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

FREQUENCY 694.2700000 MHz FREQUENCY 893.1700000 MHz
LEVEL PK+ 40.62 dBpV/m LEVEL PK+ 42.92 dBpV/m
QPK 38.69 dBupV/m QOPK 38.81 dBpV/m
AV 37.47 dBpV/m AV 31.27 dBpVv/m .
I ] B I : )
]
| 6DE 5 15 25 ! 35 45 55 65 75 55‘ o8
0

CLRVR]

DF

oo 608
608 AC

Center 89317 MHz 100 kHz/ Span 1 MHz

Center 694.27 MHz 100 kHz/ Span 1 MHz

Date: 24.NOV.2020 16:47:02
Date: 24.NOV.2020 16:29:39

Radiated Emissions 694.27 MHz, HP Radiated Emissions 893.17 MHz, HP
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3.5

ISED RSS-GEN, Issue 5, Clause 8.9
Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Radiated Emissions, 1 — 40 GHz

FCC 15.205, 15.209, 15.407

Measuring distance 3m up to 18 GHz, 1m above 18 GHz.
RBW/VBW = 1MHz/3MHz

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737
IC: 2461N-NVTX21737

Carrier Measured Modulation Measured Emissions Limit Margin
Frequency Frequency (dBuV/m) (dBpV/m) (dB)
(MHz) (GHz)
Peak Average Peak Average Peak Average

5180 5150 802.11a 6Mbps 60.8 48.2 74 54 13.2 5.8
5180 5150 802.11n MCSO 54.0 45.6 74 54 20.0 8.4
5190 5150 802.11n HT40 65.3 50.6 74 54 8.7 3.4
5210 5150 802.11n HT80 61.9 48.4 74 54 12.1 5.6
5320 5350 802.11a 6Mbps 65.1 51.2 74 54 8.9 2.8
5320 5350 802.11n MCSO 65.6 52.6 74 54 8.4 1.4
5310 5350 802.11n HT40 66.5 51.8 74 54 7.5 2.2
5290 5350 802.11n HT80 62.9 49.7 74 54 111 4.3
5500 5470/5460 802.11a 6Mbps 66.3 49.6 74 54 7.7 4.4
5500 5470/5460 802.11n MCSO 67.1 50.1 74 54 6.9 3.9
5510 5470/5460 802.11n HT40 67.2 46.7 74 54 6.8 7.3
5530 5470/5460 802.11n HT80 65.0 49.7 74 54 9.0 4.3
Any 1350 Any 59.4 56.3 74 54 14.6 -2.3
Any 2971 Any 65.8 45.1 74 54 8.2 8.9
Any 4050 Any 59.0 56.8 74 54 15.0 -2.8
Any 5942 Any 66.9 52.6 74 54 7.1 1.4
Any 8911 Any 54.6 44.6 74 54 19.4 9.4
Any 15660 Any 61.7 48.3 74 54 12.3 5.7
Any 15900 Any 61.1 48.4 74 54 12.9 5.6
Any Any other Any <60 <40 74 54 > 10 > 10

A High Pass Filter was used for measurements from 6.5 to 18 GHz.

Only harmonics that fall in the restricted bands (ref. §15.205) have been measured.

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector (dBuV/m) Peak Detector (dBuV/m)
1-40 GHz 74.0

Nemko Norway, Instituttveien 6, Kjeller, Norway
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Ref Level 107,00 dBy/m  Offset 10,00 d5 @ RBW 1 MHz
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FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737
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TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737
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TEST REPORT

FCC Part 15.407
e m ko Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737
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TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737
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FCC ID: LDKNVTX21737
IC: 2461N-NVTX21737

TEST REPORT
FCC Part 15.407
N e m ko Report no.: 406072-04-R01

Ref Level 74,00 dBuv/m © RBW 1 MHz Ref Level 74,00 dBuv/m © RBW 1 MHz

° A 100B  SWT 46 ms ® VBW 3MHz Mode Auto Sweep Count 500/500 ° A 100B  SWT 46 ms ® VBW 3MHz Mode Auto Sweep Count 500/500
P4 O u
1Pk Max 2R Max 1Pk Max_ 2Rm Max
MI[1]  [55.63 dBpv/m MI[1]  [55.93 dBpv/m
. 17.717 20 GHe| . 17.708 00 GHz|
6 6
& &
e i

‘ ‘ LT
o ; “MMM«v WWM w | b o o MWMIVWW
MWMWMM;AWM'-WMMMWWW_MWM Pl Ll ‘LMW”«“ b4 W

o
" Ko o, Wm\fw " . i by A
B L e S e N [psmsromsmnripp s T

e i
w0 w0
2 2
6.5 GHz 2501 pts L.15 Ghz, 18.0 GHz 6.5 GHz 2501 pts L.15 Ghz, 16,0 GHz
o 24117020 o 24117020
Moasuring... NINNEINER & BRI Measuring... INNERNER it

Radiated Emissions 6.5-18 GHz, Ch44, 802.11n MCSO, MIMO, HP Radiated Emissions 6.5-18 GHz, Ch44, 802.1 1n MCSO0, MIMO, VP
i spocrun [ svecwumz B smocnma B svecrum s B e e Bl sz B srems B speanma -]

Ref Level 74.00 dBuv/m © RBW 1 MHz Ref Level 74.00 dBuv/m © RBW 1 MHz
10CB SWT 46 ms  VBW 3MHz Mode Auto Swesp Count 500/500 o Ate 10CB SWT 46 ms  VBW 3MHz Mode Auto Swesp Count 500/500
2 DA TDF “3117FCC"

1Pk Max 2R Ma

MI[1] [57.91 dBuv/m MI[1]  [58.61 dBuv/m
15.896 30 Giz| 15.905 50 Giz|
n n
e e
0 r 0
ss ss A
oC 15 407 AV

m AP re vz N G — BRI YA
ol ” “\VJ MWWWM“W“’W"*%WW by ad Py 1 bl HMMVW L i T Y by “W W“LM

it iy ¥ P «,J"‘«M Sl Uik i
" ATV V o N g ity o)

T T e . R e i phini [ A

3% copm 55 copm
EY EY
25 capv/m 25 capv/m
6.5 GHz. 2501 pts 1.15 Gz, 18.0 GHz 6.5 GHz. 2501 pts 1.15 Gz, 18,0 GHz.
24.11.2020 24.11.2020
Measuring... s PUTREY Measuring... NENNEENN = ez

Radiated Emissions 6.5-18 GHz, Ch60, 802.11a 6M, An t0, HP Radiated Emissions 6.5-18 GHz, Ch60, 802.11 a 6M, Ant 0, VP
Muliview = Spectrum specrumz B secruma B speenums 6 [ - | Muliview = Spectrum specrumz B secruma B speenums 6 [ - |

Ref Lovel 7400 &/ o row iz Rt Lovel 74.00 o row iz
oim (0d SWT 46 ms @ VBW 34 Mode Auto Sweep comsoos0 e (0d SWT 46 ms @ VBW 34 Mode Auto Sweep Goun 5007500
ooy e ooy e

T R T
. o . i

| A .
= e - s
bl Hu.u&m”‘ P WWMAWW 4 N IMMMWWWW%W‘W” Wwww"w i y
Ll vy A/ww L et ¥ VM v
,,ML“”W\/* ! o !

0 0
M W I h
s om0 WW VI Y \W‘W"WWMWW
€3 |
E E
2 2
.5 GHz 2501 pts T.15 Ghiz) 16.0 GHz .5 GHz 2501 pts T.15 Ghiz) 16.0 GHz
Measuring... [Nl 5 Etrs Measuring... Il W 2earzo

Radiated Emissions 6.5-18 GHz, Ch60, 802.11a 6M, An t1, HP Radiated Emissions 6.5-18 GHz, Ch60, 802.11 a 6M, Ant 1, VP
Multiview * Spectrum B spectrum 2 B spectrums [ ] . Multiview * Spectrum B spectrum 2 B spectrums [ ] .

Ref Level 77.00 dEuv/m © RBW 1 MHz Ref Level 77.00 dEuv/m © RBW 1 MHz
o Ate 10CB SWT 46 ms  VBW 3MHz Mode Auto Swesp o Ate 10CB SWT 46 ms  VBW 3MHz Mode Auto Swesp
DA TDF “3117FCC" DA TDF “3117FCC"

1 Frequency Sweep 1Pk Max 2R Ma 1 Frequency Sweep 1Pk Max 2R Ma

7 MI1[1]  |58.88 dBuV/m| = MI[1] |56.48 dBpv/m)|
15.8920 Giiz 159030 Giiz
o o
o o
60 L. 60
i A
s s .
oo 1t A0 o | oo 1t A0 LA
s " N Mt ; PN et
50 copv/m. ; PmEL . T ! 50 copv/m. 1 P T oy i
J YR O SR v g bl ,/ TR T kg, Pl
T Y A A s A Bl ol fu ot ! | e
—
S gl - ol
N R '~ " oy T
oA i i et |
:‘SPWW\MVWI' S J’LM ’M'b W he i L VN Ve 'L'MW
3 3
6.5 GHz 1001 pts 1.15 GHz, 18.0 GHz 6.5 GHz 1001 pts 1.15 GHz, 18.0 GHz
Waasuring... NI w2tz messuring... NN S s

Radiated Emissions 6.5-18 GHz, Ch60, 802.11n MCSO, MIMO, HP Radiated Emissions 6.5-18 GHz, Ch60, 802.1 1n MCS0, MIMO, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 26 (34)



@mko

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

I1C: 2461N-NVTX21737

multiview - spectrum B spectrum2 B spectumz B - multiview - spectrum B spectrum2 B spectumz B -
Ref Level 77.00 dBiv/m o ReW 1Mz Ref Level 77.00 dBiv/m o REW 1Mz
o A 1008 SWT 46 ms ® VBW 3MHz  Mode Auto Sweep o A 1008 SWT 46 ms ® VBW 3MHz  Mode Auto Sweep
o5 Tox -
1Pk Max 2R Max 1Pl Max_2Rm Max
- MI[1] [55:62 dByv/m - MI[1] [56.05 dByv/m
17,6730 G| 17,9830 G|
w w
o o
0 smpvrm: o0 dnp/m
E
s
55 e 55 it
- AL . n oy
St i ,JM%/‘ St ! W /J‘/\M)J'
© o) s - ,w‘“’ sl © et e
AT WA G
Sk, bl g g’ ! o | bl e
T T | PP e " Y et s T
/‘ ¥
1 - -
40 . 40 Foind” d
T N I o, =
s N e P (e TS S PR Aot
» »
655Gz 1001 pis .15 Giiz 8.0z 655Gz 1001 pis .15 Giiz 8.0z

p— 24112020
Measuring... EENNERRER = Minimzs

Radiated Emissions 6.5-18 GHz, Ch112, 802.11n MCS0, MIMO, HP
B spectrum 2

B spectrums [ ] .
Ref Level 77.00 d6v/m o Raw 1z

10CB SWT 46 ms  VBW 3MHz Mode Auto Swesp

MultiView * Spectrum

o Ate
DA TDF “3117FCC"

MI1[1] [55.94 dBuv/m|

p— 24117020
Measuring... EENNERRER = Mninz

Radiated Emissions 6.5-18 GHz, Ch112, 802 .11n HT40, MIMO, VP
B spectrum 2 B spectrums [ ] .

Ref Level 77.00 dEuv/m © RBW 1 MHz
o Ate 10CB SWT 46 ms  VBW 3MHz Mode Auto Swesp
DA TDF “3117FCC"

MultiView * Spectrum

ML) [s6

17.69420 Giz|

3 M 55 i
et sty 1 et sty W’J WMMM
w0 o g WWWW 2 s ! i "A”\W‘W‘Mm v

\ i M‘ o i "'MUMIVJ w“hm‘wvn bt MMMALMMMM ‘/M doik J ]ll Sy ” Mm}‘«v“‘ H‘!“‘Lm;w‘ uhlivllmm WWJ}WMWMW "

w© . WMAW o il M w " e g ‘MM

T R T i W et Lt B e N

6.5 GHz. 2501 pts 1.15 GHz, 18,0 GHz_ 6.5 GHz. 2501 pts 1.15 GHz, 18,0 GHz_

Measuring...

B
Radiated Emissions 6.5-18 GHz, Ch157, 802.11n MCS0, MIMO, HP
Spectrum -

Ref Level 77,50 dByiv/m  Offset -9.50 6B ® RBW 1 MHz

Multiview

° A 100B SWI  32ms VBW 3MHz Mode Auto Sweep

Measuring...

B
Radiated Emissions 6.5-18 GHz, Ch157, 802 .11n MCSO0, MIMO, VP
Spectrum -

Ref Level 77,50 dByiv/m  Offset -9.50 6B ® RBW 1 MHz
° A 1006 SWI  32ms  VBW 3MHz Mode Auto Sweep
£ TOF “a3gFCC
oy S

Multiview

MI[1][51.89 dBpv/m) MIL1[51.74 dBpv/m)
s TI0GHY] s TI0GHY]
o K
o o
o o
5 5
a s
© i | T © - R vyt N b
7 [ v NI T !
Mkl FT— L] MWW/‘WW N (LA me ) I e ad
" ™ A ; L ISOAPY I T WO Jy W v v
I bbb i P g ki t i it
45 45
w0 w0
as as
w0 w0
T50Crz 5501 pis 506.0 Wiz 260Gz T50Crz 5501 pis 506.0 Wiz 260Gz
25412020 25412020
Moo WA 5 25z Messurng. MMM . a0

Emissions 18-26 GHz, Ch060, 802.11n MCS0O, MIMO, HP, @1m

e |

Ref Level 77.50 deyv/m  Offset -5.50 6B ® RBW 1 MHz
10¢B SWT  Z2ms  VBW 3MHz Mode Auto Sweep

MultiView

Emissions 18-26 GHz, Ch060, 802.11n MCS0, MIMO , VP, @1m
MultiView Spectrum -

Ref Level 77.50 deyv/m  Offset -5.50 6B ® RBW 1 MHz
© At 106B SWI  32ms  VBW 3MHz Mode Auto Swesp
pA TDF “638FCC

M1[1][50.46 dBuv/m|
577130 GHz

1 Frequency Sweep

MI[1][51.51 dBuv/m|
5,640 10 GHz

u
F WWWMW PRSPN N W A P WWM“"A ol TREVE e 1
kbl m " 1 W bbb i e TR AT LAz
bbb A bt A folt A 0
A by b PR A g Mt ) g bt
w0 w0
as as
) )
16,0 GHz 2501 pts §00.0 Mz, 6.0 Ghz 16,0 GHz 2501 pts §00.0 Mz, 6.0 Ghz
Measuring... <% 25112020 Measuring... mn & TR

Emissions 18-26 GHz, Ch112, 802.11n MCSO0, MIMO, HP,

Nemko Norway, Instituttveien 6, Kjeller, Norway

Emissions 18-26 GHz, Ch112, 802.11n MCSO0, MIMO , VP, @1m

Page 27 (34)



@mko

MultiView *  Spectrum

Ref Level 77,50 dByiv/m  Offset -9.50 6B ® RBW 1 MHz
° A
2

100B SWI  32ms VBW 3MHz Mode Auto Sweep

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

I1C: 2461N-NVTX21737

MultiView *  Spectrum

Ref Level 77,50 dyiv/m  Offset -9.50 6B ® RBW 1 MHz
° A 1006 SWI  32ms  VBW 3MHz Mode Auto Sweep

Mi[1

1[52.18 dBpv/m|

27550 GR7]

M1[1]52.35 dBpv/m|
ST6TOGR7]

L | b L i Wl o L bt bl
Wrsninity | by e AR RGP T bl ) i T T L
N \ el L el b il AR M L Y A TTTTIN 1 BT PR TN MM A o
v bty el gl 20, Hibhy A A
% i
JEREE oot 065V oo JEREE oot 065V oo

Measuring... [

Emissions 18-26 GHz, Ch157, 802.11n MCS0O, MIMO, HP, @1m

MultiView *  Spectrum
Ref Level 72.50 doyv/m  Offset -5.50 6B ® RBW 1 MHz

5B SWI  SEms VBW 3MHz Mode Auto Sweep

25112020
< Piginso

Measuring... [}

S P
Emissions 18-26 GHz, Ch157, 802.11n MCS0, MIMO , VP, @1m

MultiView *  Spectrum

Ref Level 72.50 doyv/m  Offset -5.50 6B ® RBW 1 MHz
5B SWI  SEms VBW 3MHz Mode Auto Sweep

M1[1][50.73 dBuv/m|

08830 GHz]

M1[1][50.76 dBuv/m|
21910°GHz]

e "

0 1 n 0 M
Lol o e oL e A TR W, T e e AR

A " " i " | TR TPy Yo WL At bl

‘&"‘WW-WWWMW WW WWWWMWMWWMW i Wiy g W’W“W‘MMWWMW L M y

w0 w0

s s

0 0

2 2

26.0Griz 7501 pis LaGHz 0.0 Griz 26.0Griz 7501 pis LaGHz 0.0 Griz

Wossuring. = 5uaEn Messuring... e

Emissions 26-40 GHz, Ch060, 802.11n MCSO0, MIMO, HP,

MultiView *  Spectrum

Ref Level 72,50 dByiv/m  Offset -9.50 6B ® RBW 1 MHz
° A sd8 swWT
2

S6ms  VBW 3MHz Mode Auto Sweep

Emissions 26-40 GHz, Ch060, 802.11n MCS0, MIMO , VP, @1m

MultiView *  Spectrum

Ref Level 72,50 dByiv/m  Offset -9.50 6B ® RBW 1 MHz
° A 58 SWI  S6ms VBW 3MHz Mode Auto Sweep

M1[1](50.96 dBpvV/m| M1[1](51.04 dBpV/m|
™ 974530 GH7] ™ 5.23030 GH7]
o o
o o
s s

i w
50 b 50 3 i
R P TP il I g A W
A MM.WJW et AL b bttt Al T s T VTN AT P W
T T L e e e ¥yt A s
4 oy
w0 w0
3 3
= =
2 2
Z60 Gz 7501 pis 1acnz 00z Z60 Gz 7501 pis 1acnz 00z
Measuring... 2512020 Measuring... . 2512020

Emissions 18-26 GHz, Ch112, 802.11n MCS0, MIMO, HP,

MultiView *  Spectrum
Ref Level 72.50 doyv/m  Offset -5.50 6B ® RBW 1 MHz

5B SWI  SEms VBW 3MHz Mode Auto Sweep

Emissions 18-26 GHz, Ch112, 802.11n MCS0, MIMO , VP, @1m

MultiView *  Spectrum

Ref Level 72.50 doyv/m  Offset -5.50 6B ® RBW 1 MHz
VBW 3MHz  Mode Auto Sweep

5B SWI  SEms

M1[1](50.88 dBuV/m| M1[1](51.33 dBpV/m|
o 25830 GHz| o 23590 GHz]
o o
w0 w0
5 5
" s
=« T R A m PR ““MW © NPT i T
m % TN T j
- ™ U IO A \f S bl s A p JW " ki
il T Y L et i ol iyt w
i b
w0 w0
s s
0 0
2 2
26.0Griz 7501 pis LaGHz 0.0 Griz 26.0Griz 7501 pis LaGHz 0.0 Griz
Measuring... <% 25112020 Measuring... <% 25112020

Emissions 18-26 GHz, Ch157, 802.11n MCSO0, MIMO, HP,

Nemko Norway, Instituttveien 6, Kjeller, Norway

Emissions 18-26 GHz, Ch157, 802.11n MCSO0, MIMO , VP, @1m

Page 28 (34)



(@emko

MARKER 1 RBW 1 MHz Marker 1 [T:
1.350016026 GHz VBW 3 MHz 59.42 dBLV, "
Ref 78 dBuV/m At 10dB SWT 2.5 ms 1.350016026 GHz

[iP d

i b T

Center 1.35GHz 1 MHz/ Span 10 MHz

Date: 20.NOV.2020 10:26:54

Radiated Emissions 1350 MHz, Peak

MARKER 1 RBW 1 MHz Marker 1 [T1
2.977987179 CHz VBW 3 MHz 65.84 dBuV/ w
Ref 78 dBuV/m Att 10 dB SWT 2.5ms 2.977987179 GHz
o™
[ .
:
A/ \‘“‘ |
W CE
Center 2.971 GHz 2 MHz/ Span 20 MHz
Date: 20.NOV.2020 10:42:02
Radiated Emissions 2971 MHz, Peak
MARKER 1 RBW 1 MHz Marker 1 [T:
4.050016026 CHz VBW 3 MHz 59.02 dBuV/ "
Ref 78 dBuV/m Att 10 dB SWT 20 ms 4.050016026 GHz

[iP

Center 4.05GHz 1 MHz/ Span 10 MHz

Date: 20.NOV.2020 10:58:26

Radiated Emissions 4050 MHz, Peak

Nemko Norway, Instituttveien 6, Kjeller, Norway

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

MARKER 1 RBW 1 MHz Marker 1[T1]
1.349967949 Ckz VBW 3 MHz 56.26 dBUV/m
Ref 78 dBuV/m At 10 dB SWT 25 ms 349967949 GHz
|
500af 500
Center 1.35 GHz 1 MHz/ Span 10 MHz

Date: 20.NOV.2020 10:26:24

Radiated Emissions 1350 MHz, Av

MARKER 1 RBW 1 MHz Marker 1[T1]
2.968724359 CGkz VBW 3 MHz
Ref 78 dBpV/m At 10dB SWT 2.5ms

Center 2.971 GHz 2 MHz/ Span 20 MHz

Date: 20.NOV.2020 10:43:12

Radiated Emissions 2971 MHz, Av

MARKER 1 RBW 1 MHz Marker 1[T1]
4.049983974 Ckz VBW 3 MHz 56.83 dBUV/m
Ref 78 dBuv/m At 10 dB SWT 20 ms 4.049983974 GHz
1RGN
5000 500
Center 4.05 GHz 1 MHz/ Span 10 MHz

Date: 20.NOV.2020 10:59:22

Radiated Emissions 4050 MHz, Av

Page 29 (34)



FCC ID: LDKNVTX21737
IC: 2461N-NVTX21737

TEST REPORT
FCC Part 15.407
N e m ko Report no.: 406072-04-R01

MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz

Marker 1 (T1]
5.927336538 CHz VBW 3 MHz 66.85 dBuV/ " 5.929580128 Ckz VBW 3 MHz 52.55 dBuV/m
Ref 84 dBuv/m Att 10 dB SWT 20 ms 5.927336538 GHz Ref 72 dBuv/m Att 10 dB SWT 20 ms 5.929580128 GHz
| : |

- TR

0

N— o T TOF

L | N I

J[ ‘\ e SWip 500 g (500

Center 5.942 GHz 5 MHz/ Span 50 MHz Center 5.942 GHz 5 MHz/ Span 50 MHz

Date: 20.NOV.2020 11:13:13 Date: 20.NOV.2020 11:14:29

Radiated Emissions 5942 MHz, Peak Radiated Emissions 5942 MHz, Av
MultiView * Spectrum B spectrum 2 B spectrums [ ] - MultiView * Spectrum B spectrum 2 B spectrums [ ] -

Ref Level 77.00 dEuv/m © RBW 11Hz

Ref Level 77.00 dEuv/m © RBW 11Hz
- 108 ® SWT 10ms @ VBW 31MHz  Mode Auto Sweep © At 108 @ SWT 10 ms @ VBW 3 Mode Auto Sweep
D) TDF 311

. MI[1] _[54.61 dBuv/m s MI[1] [44.60 dBpv/m
B B

9157150 Giz| 696534 0 GHz|

JLE T AT FY N PO NS P

w0 capvm f s w0 capvm
ot o Ml . m
ot AR S i o g
/ TP T AP ey Rl
Ao ot AR ‘/ TRUENTIY PR AR WLy
as as
w0 w0
[cF 8.911 Ghz 1001 pts 8.0 Mz, pan 80.0 MHz [cF 8.911 Ghz 1001 pts 8.0 Mz, pan 80.0 MHz
Measuring... NANNERNNN oo e Measuring... NANNERNNN S B

Radiated Emissions 8911 MHz, Ch157, 802.11n MCSO, M IMO, Peak Radiated Emissions 8911 MHz, Ch157, 802.1 1n MCSO0, MIMO, AV

Ref Level 74,00 doy/m o RBW 1Mz Ref Level 74,00 doy/m o RBW 1Mz seL
- 1008 SWI 251 ms @ VBW 3Nz Mode Auto Sweep Count 500/500 - 1008 SWI 251 ms @ VBW 3Nz Mode Auto Sweep Count 500/500
o e o e
MILT) (6168 dBiv/m MILT) (4831 dBiv/m
Y 156626390 G Y 156570810 GHe
"
&0 My L &0
4 ¢
M AL BTV % n
. ”",IM / .
(ST ) Ll W bl (TR U
5t L = 50
S —
o -
o .
-
M""/ s P,
w0
CF 586 rz 2501 ps ooz Span 100.0MFz CF 586 rz 2501 ps ooz Span 100.0MFz

Measuring... NN

24.11.2020 =
= Maiss Gy (I

20112020
LI S

Radiated Emissions 15.66 GHz, Ch44, 802.11a, 6M, An t0, Peak Radiated Emissions 15.66 GHz, Ch44, 802.1 1a, 6M, Ant 0, AV

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 30 (34)



@mko

MultiView

B seeciuma

Spectrum

[« P =

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

MultiView

Spectrum

[« P =

Ref Level 74.00 dB/m o Rew ¢ Mz Ref Level 74.00 dByv/m o Rew ¢ Mz soL
® At 10dB  SWT 251 ms ® VBW 3MHz Mode Auto Sweep ® At 10dB  SWT 251 ms ® VBW 3MHz Mode Auto Sweep Count 500/500
o - 0 1311 7rccr
ML) ML) [44.61 dBV/m)
Y 15,6586010 GHz Y 15/6608400 GH
e e
o o
5 I M | 5
AT "‘"W"WW

IR RIS v ‘.MM bbb LMMIA Aishi

f ¥ Wb b o

s
* * it
T T
s M

w0
2 2
» »
2 2
(CF 15.66 Griz 2501 pis 10.0 Wiz, Span 100.0 Mz (GF 15.66 Griz 2501 pis 10.0 Wiz, Span 100.0 Mz

p— 20117020
Measuring... EENNERRER = isae

Radiated Emissions 15.66 GHz, Ch44, 802.11a, 6M, An t 1, Peak
B svecvunz B specrums B speanuma [ - |

Ref Level 77.00 dEuv/m © RBW 1 MHz
0GB SWT 12ms @ VBW 3MHz  Mode Auto Sweep

Multiview *  Spectrum

o Ate
DA TDF “3117FCC"

" 20117020
Ready  NNENNEEER = nimar

Radiated Emissions 15.66 GHz, Ch44, 802.1 1a, 6M, Ant 1, AV
B spectrum 2 B spectrums [ ] .

Ref Level 77.00 dEuv/m © RBW 1Mz saL
0GB SWT 12ms @ VBW 3MHz  Mode Auto Sweep Count 500/500

MultiView * Spectrum

o Ate
DA TDF “3117FCC"

7 M1[1] 60.18 dBpvV/m| = M1[1] 146.97 dBpvV/m|

155650006 Gz 15,696 6900 61z
“ “
o o

w
60 J 60
Ao
. NOE UL LY S .
y &y
il i
. o W .
60 o ki i 50 couv/m
L e rw— ST G e e vz "
S —
45 45 =
o e,
o e
a0 40 ot ——
RGOS T mar— e

- -
= =
CF 15.9 GHz 1001 pts 10.0 MHz, Span 100.0 MHz CF 15.9 GHz 1001 pts 10.0 MHz, Span 100.0 MHz

Measuring... NN

R
Radiated Emissions 15.90 GHz, Ch60, 802.11a, 6M, An t 0, Peak
specrumz B specnms B seeenms B [ ]

Ref Level 77.00 dBuv/m © RBW 1 Mz
1008 SWT 12ms ® VBW 3MHz  Mode Auto Sweep

Multiview = Spectrum

At
PA TDF "3117FCC"

mﬂ_ﬂ MI[1] [60.65 dByv/m

Roady I

]
Radiated Emissions 15.90 GHz, Ch60, 802.1 1a, 6M, Ant 0, AV
specrumz B secmuma B speenums =

Ref Level 77.00 dBuv/m © RBW 1 Mz
1008 SWT 12ms ® VBW 3MHz  Mode Auto Sweep Count 1/500

Multiview = Spectrum

© A
PA TDF "3117FCC"

Iﬁ_ﬂ Mi[1] |48.36 dBuV/m

15,893 9100 GHy|

159015000 GHz|

Measuring... NN

Eoltro11
Radiated Emissions 15.90 GHz, Ch60, 802.11a, 6M, An t 1, Peak
B spectrum 2 B spectrums [ ] .

Ref Level 77.00 dEuv/m © RBW 1Mz
10¢B SWT 1.2ms ® VBW 3MHz Mode Auta Sweep

MultiView * Spectrum

TDF '3117FCC"

s MI[1] _[61.08 dBuv/m

@ e d @
y VLW Lvmn“ Al W“l‘ (l
. g " Vi 1 .
a ank
) ] ,}“/ L T e T = -
trhan Pt o o T e T e oA PR
fr”/w \m\w
w a0 = o e
cFssoE TooTpis ToowTE Span 0.0 cFssoE TooTpis ToowTE Span 0.0

Ready I

LI 1
Radiated Emissions 15.90 GHz, Ch60, 802.1 1a, 6M, Ant 1, AV
B spectrum 2 B spectrums [ ] .

Ref Level 77.00 dEuv/m © RBW 1Mz saL
10¢B SWT 1.2ms ® VBW 3MHz Mode Auta Sweep Count 500/500
DA TDF “3117FCC"

7 MI[1]_|47.74 dBuv/m

MultiView * Spectrum

15557000 Gz 156955000 Gz
“ “
o o
. o .
T L e
iy ik Wil

- el Vg, -
el gt i b b, g
o o w0 .

P
45 45 =

o .
” o

w0 » B e VS S——— PO
- -
= =
CF 15.9 GHz 1001 pts 10.0 MHz, Span 100.0 MHz CF 15.9 GHz 1001 pts 10.0 MHz, Span 100.0 MHz

p— 20112020
Measuring... EENNERRER = Miimss

Radiated Emissions 15.90 GHz, Ch60, 802.11n MCS0, M IMO, Peak

Nemko Norway, Instituttveien 6, Kjeller, Norway

Roady I

23112020
I s

Radiated Emissions 15.90 GHz, Ch60, 802.1 1n MCSO0, MIMO, AV

Page 31 (34)



@mko

4 Measurement Uncertainty

TEST REPORT

FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737

IC: 2461N-NVTX21737

Measurement Uncertainty Values
Test Item Uncertainty
Output Power 0.5 dB
Power Spectral Density 0.5 dB
Out of Band Emissions, Conducted <3.6 GHz +0.6 dB
>3.6 GHz +0.9 dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1GHz +2.2.dB
Emission Bandwidth 4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency 5%
Amplitude +1.0dB
Frequency Error 0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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LIST OF TEST EQUIPMENT

TEST REPORT
FCC Part 15.407

Report no.: 406072-04-R01
FCC ID: LDKNVTX21737
IC: 2461N-NVTX21737

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and ancillaries are identified
(numbered) by the Test Laboratory.

No. | Model number Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSW43 Spectrum Analyzer Rohde & Schwarz LR 1690 2020-10 2021-10
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2020-03 2021-03
3 6810-17B Attenuator Suhner LR 1669 2020-08 2021-08
4 N0324415 BandStop Filter Microwave Circuits LR 1760 cou
5 WLK5-1100-1485-7000-40SS | Low Pass Filter Wainwright Inst. LR 1761 cou
6 VULB 9163 BiLog Antenna Schwarzbeck LR 1616 2020-01 2023-01
7 317 Preamplifier Sonoma Inst. LR 1687 2020-08 2021-08
8 8449A Pre-amplifier Hewlett Packard LR 1322 2020-08 2021-08
9 3115 Horn Antenna EMCO LR 1330 2016-10 2021-10
10 | 3117-PA Horn Antenna +PreAmp EMCO LR 1717 2020-08 2021-08
11 | Model 638 Antenna Horn Narda LR 1480 N/A
12 | Model 87 V Multimeter Fluke LR 1599 2019-02 2021-02
14 | 6812B AC Power Source Agilent LR 1515 cou
15 | ENV216 Two Line V-Network Rohde & Schwarz LR 1665 2019-11 2021-11
16 | ESCI3 Measuring Receiver Rohde & Schwarz N-4259 2019-10 2021-10
17 | Model V637 Horn Antenna Narda LR 099 N/A
18 | JS4-20004000 Preamplifier Miteq LR 1591 2020-08 2021-08
19 |[sT18/sma/N/36 RF Cable Suhner LR 1627 cou
20 | SF102/1000MM RF Cable Suhner SN 50113/2 cou
21 | SF102/2000MM RF Cable Suhner SN 500100/2 cou

Note: COU — calibrate on use; N/A — Not Applicable
The software listed below has been used for one or more tests.
No. Manufacturer Name Version Comment
1 Rohde & Schwarz EMC32 10.40.10 Power Line Conducted test software
2 Nemko AS RSPlot 1.0.8.0 Screenshots from R&S Spectrum Analyzers
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‘ N e m ko Report no.: 406072-04-R01
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6 BLOCK DIAGRAM

6.1 Test Site Radiated Emission

Anechoic Chamber

Antenna /

H=1-4m
EUT

Non-conducting
support on Turntable,
H=0.8m Ground Plane

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. Measuring distance is 3m for all frequencies.

Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna.

All measurements at 1GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers.

A pre-amplifier is used for all measurements, and High-Pass filter is used for all harmonics.

Nemko Norway, Instituttveien 6, Kjeller, Norway

Page 34 (34)



